LanierR L

1 /3™ Scale
LASER 20
A, RowoPy

WARNING!ITHISISNOTA TOY!

THISISNOT A BEGINNERSAIRPLANE

ThisR £ kitand them odelyou w illbuild from itisnota toy! Itiscapable of seriousbodily harm andproperty
dam age. It isyour responsibility, and yours alone - to build thiskitcorectly, properly installallR £ com ponents and
flying gear (engie, tank, radio, pushrods, etc. and to test the m odel and fly it only w ith experienced, com petent help,
using com m onsense and In accordance w ith all safety standards as set forth I the A cadem y of M odel A exonautics Safety
Code. issuggested thatyou join the AM A and becom e properly msured before attem pting to fly thism odel. If you are
just starting R £ modeling, consult your local hobby dealer or w rite to the A cademy of M odel A exonautics to £ind an
experienced nstructor In yourarea. W rite to: A cademy of M odelA eronautics, 5151 M em orial D r.M uncie, IN 47302

LIM ITED W ARRANTY

LanierR £ is proud of the care and attention that goes nto the m anufacture of parts for its m odel kits. The com pany
w arrants that fora period of 30 days, itw ill replace, at the buyers request, any part orm aterial shown to the com pany’s
satisfaction to have been defective in w orkm anship orm aterial at the tim e of purchase.

N o otherw ananty of any kind, expressed or im plied, ism ade w ith respect to the m erxchandise sold by the com pany. The
buyer acknow ledges and understands that he is purchasing only a component kit from which the buyer w ill hin self
constructa finished flying m odelairplane. The com pany is neither the m anufacturer of such a flying m odelairplane, nora
sellerof it. The buyerhereby assum es the risk and all liability forpersonal or property dam age or injury arising outof the
buyers use of the com ponents or the finished flying m odelairplane, w henever any such dam age or injury shall occur.

Any action brought forth against the com pany, based on the breach of the contract of sale to the buyer, oron any alkged
w aranty thereunder, m ust be brought w ithin one year of the date of such sale, or there after be barred. This one-year
lim itatdon is in posed by agreem ent of the parties as pem itted by the law s of the state 0f G ecrgia.

© 2002 LanirR £

Download from Www.Somanuals.com. All Manuals Search And Download.



anEr — 1 /37 Scale Laser 200 ARF - wstrucTDNS

BUILDING INSTRUCTIONS

Before sarting t build thiskit, w e urge you to read
through these Instmictions thoroughly . They contain
som e Important building sequences as well as

nstmictons and w amings conceming the assem bly
and use of them odel.

BUILDING SUPPLIESNEEDED
Hobby knifew /#11 blade

M edim Zap CA 5. Maicﬂilesﬁcatéoﬂr}lof;:fii@nsew?aih&mﬂs
: on the nside of thep serop 10X .

30M Tnute Z poxy . '

W e cu 3/8"). Rem ove the covering from the hole for

PLi the servo am .

Drllw ithbis:1/327,1A46",148",5/32" ,%"

See the listat the end of the Instruction book fora
list of additional R £ equipm ent you w illnesd to
oom plete the 18 Laser.

i

Locate (10) hinge points.

ﬁ 7. Gletheblocks in place on the platesw ith 30

m nute epoxy.

Position youraileron servos and the hardw ood
blockson the plates and m ark the position .

2. Usethepicture asaguide to find the 6) holesin
each aileron and each side of thew ing. Testfita
hinge n each hole.

e sam———T A

3. Puta smalldwp of oilon each hinge, then use 30
m nute gpoxy on each hinge and hole. Pressthe
aflerons inplace, leaving a 1/32” gap atthe hinge
Iine, then w ipe off any excess epoxy off w ith
alooholand a papertow el.

4. Atthe two locationson the w ng, rem ove the
covering from the hole to insallyouraileron
Sewo.

8. W hen cured, replace the sevvo and drill1 /32"
pibbtholes forthe servo screw s Included w ith the

© 2002 LanirR € Page -2

Download from Www.Somanuals.com. All Manuals Search And Download.



anEr — 1 /37 Scale Laser 200 ARF - wstrucTDNS

9.

adio. Centerthe servo by hooking itup to the
proper channel of yourradio and centering the
trim t=bs.

hsallyourssrvo hom o that it is prottuding the
hole of the plate and insall the servo hom screw .

Bl

10. Useapiece ofm usic w ire orw ooden dow elto

help feed the servo w res though thew Ing. You
w {llneed to add extensions to the aileron servo
w ires to reach nto the fuselage.

/

|

11. Fasten the servo plate to the hardw ood plate rails

hthewihgwih @) #4 x% screw s @Qubro
#382)

12.

13.

14.

Locate the Sullivan aileron hardw are, 2) 2 78" Ing
440 1ods, @) clevis, @) couplers, ) m achined
nuts, and ) 832 long” screw s. Trin and thread
the rods asneeded . Installa ckevison the end of
each rod.

A

Installa @) am servo w heelon the servo

tem porarily, m aking sure itispamallel o the

w Ing. Locate the hard points n the ailerons, and
pierce the covering w ith a sharp hobby blade.
hstallthe @) aileron conttolhom screw s from
the top of the w Ing, dow n through the aileron.
Secure the boltw ith the m achined nut, and
thread lock. Insallthe 2) couplerson the
controlhom bolts until the threads just show
from the tops. H ook the links to the aileron
couplers and lay the rods across the servo amm .
Ins@all the tw o clevis on the ends of the 440 1od.
A Jign the aileron on the w ing and hold in
position w ith a sm allpiece of tape. A djustthe
clevis to the proper length, then msallon the
servo and coupler. U se red thread lock when
adjusted, then ms@all the cleviskeeper.

© 2002 LanierR £

Page -3

Download from Www.Somanuals.com. All Manuals Search And Download.



mNEr — 1 /37 Scale Laser 200 ARF - NstRUCTDNS

15. U sing a sharp hobby blade, cut the covering
aw ay from the w Ing tube and locating pin holes.

Y oum ay wantto seal the covering down w ith
CA ora sealing ron.

16. Testfitthew ing tube ﬂmoﬁgh the fuselage. Use

amlerto help centerthe tube in the fuse, then

m ark the alignm entw ith a perm anentm arker.
|

17. Tem pomarily m ountthe w ing on the w Ing tube,
sliding the dow els In the Jocatorholes. Be
carefiil to keep the tube centered in the fuse.

18. Locate the @) 632 x 1" bolts. W ih thew ngs

tightagainstthe fuse, D rill 2) 0 1” holes
through the alum fnum tube.

19. Usea 6-32 tap o thread the holes in the tube.

. S =

20. Countersink the hard points1/8” despw ith a

1/A"drillbit. W ork carefully to keep the w ood
from splittng.

21. Testfitthebols n theholes. Putthread lock on

one boltand coverthe bolthole w ith 3m vinyl
tape. Leave thisbolt n place perm anently .

22. W hen ready forflying, put3M clearvinyltape

overthe otherbolt.

© 2002 LanierR £

Page -4

Download from Www.Somanuals.com. All Manuals Search And Download.



mNEr — 1 /37 Scale Laser 200 ARF - NstRUCTDNS

23. Tem pomarily ins@all the horizontal sabilizer.
Y oum ay need to sand the opening slightly to be
able to slide it i, butbe careful to keep the
sabilizeraligned parallel to the w Ing.

24 . A lign the sabilizerby m easuring from each side
to the centerand equalizing the distance, then
m easure from the s@bilizertps to the trailing
edge of the w Ing and seteach side equal.

25. M ark the jointw ith a feltm arkeron the top and
bottom . Slide the sabilizerback out, then
rem ove the covering from nside them arks, 1/8”
Tside the Inesyoum arked. U se a sharp hobby
blade to cutthe covering. Bevery carefiilto
notautthe bals under the covering.
Slide the stabilizerback m the fuselage justuntil
the exposed balsa isatthe milopening. Applya
thin coatof 30 m nute epoxy t© the exposed
balsa, then slide the sabilizerback in the tail.
Re-align the s@bilizerw ith them artks youm ade
earlierand double check yourm easurem ents to
thew ng from yourbuilding surface. W peoff
any excessglue w ith alcoholand a papertow el.
Letsetuntlcured.

26. Tem pomarly hstall the vertical stabilizer n the
horizontal slotat the rearof the fuse. M ark the
Pintw ih a felttip m arker. M ake sure the
stabilizer is aligned at 90° to the horizontal
stabilizer, then rem ove the sabilizerand rem ove
the covering asw as done w ith the horizontal
stabilizer.

27. Testfitthe am allhorizontal stab spacerblock in
the space behind the stab.

28. Spread som e epoxy on the gpacerblock and
nsert in the rearof the fuse. Proceed to the

next step before the epoxy cures.
I A |

29. Putsom e 30 m Tnute epoxy in the slotand on the
exposed balsa on the stabilizer, then slide
together. Check thatitisat90° to the horizontal
stabilizer. W jpe off any excessglue w ith aloohol

© 2002 LanirR £ Page -5

Download from Www.Somanuals.com. All Manuals Search And Download.



anEr — 1 /37 Scale Laser 200 ARF - wstrucTDNS

30.

31.

and a papertow el. Letsetuntilcured.

Locate the @) hinge holes n each of the elevator
halves, 5) in the mudder, and corresponding
holeson the stabilizers, then open the covering
w ith a sharp hobby blade. Testfitone of the
(13) hinges in each of the holes. Puta an all
drop of oilon each of the hinges. nstallthe
hinges 1 the control surfaces only, using 30
m Inute epoxy, then align them by pressing onto a
flatsurface. Clean up any excessglue w ith
alocohol. Donot nsallthe surfaceson the
sabilizersuntil the epoxy has cured .

Install the surfaces on the rearof the fuselage
using 30 m nute epoxy . Press in place and leave
al/f32" gap. W ipe off any excessglie w ith
alooholand a papertow el. Letsetuntil cured.

32.

33.

34.

35.

36.

Locate the servo openings on the sides of the
fuse and cut the covering aw ay w ith a sharp
knife.

Locate the tail servo ply plates and position them
on both sides of the servo openings.

M ark the ply plate positionsw ith a m arker, then
rem ove the covering w ith a sharp knife.

G lue the ply plates n place w ith 30 m nute
epoxy, and clam p in place untilcured.

Locate yourtail servos and nstall 24" extensin
w ires on the leads (secure them togetherw ith
tape) . Ins@all the servosw ith the hardw are
Tchided, then centerthem w ith yourradio.

© 2002 LanierR £

Page -6

Download from Www.Somanuals.com. All Manuals Search And Download.



anEr — 1 /37 Scale Laser 200 ARF - wstrucTDNS

37. Us=e a saaightedge to align the elevatorand

38.

39.

40.

41.

J:uddercontlolhom_s location.

Tnstall the homson the elevatorhalvesw ith @)
4-40 screw s In each hom going through t© the
backing plate.

Tnstall the mudderhomsby securing them w ith
@) 4-40 screw sand @) nylon lock nuts.
i ] B - o o

hsellyourservo am s O ubro heavy duty, not
ncluided) on the servos.
Tral fitthe 4-40 rodsand clevison the servos

and homs, the 5 1 2" rods are forthe elevatorhalves,

the 10” rods are forthe mudder. Tw o solder
clevis are used on the rudderrods. Trin thexods
to length asneeded. W hen the lengths are
determ Tned and all surfaces are centered, Jock the
clevison the rod w ith locktite. (Y ou can alo
solder one clevis n position fyou wanttobe
very secure ) A lso Insall the clevis keepers on
the clevispins.

43. Fasten the @ilbracketatthe rearof the fuse w ith
tw o #6 crew s. D rilltw o 3 /32" pilotholes
before nsalling . hstall so the angle is aligned
w ith the edge of the vertical sabilizer.

44 . Locate the springs forthe tail, and prepare the
ends by bending a loop on each end.
m b N

45. Installa spring on each side of the rudder.
Shorten the springs ifneeded to puteven tension
on the arm s and keep the axle centered.

© 2002 LanirR € Page -7

Download from Www.Somanuals.com. All Manuals Search And Download.



anEr — 1 /37 Scale Laser 200 ARF - wstrucTDNS

46. Tns@allthe ailw heelon the axle, then secure
w ith the sm allw heelcollarand setscrew . Use

som e thread lock on the screw .

47. Locate the hard points In the @il surfaces forthe
tailbmace w fres. Pierce the covering w ith a sharp
blade. Puta slightbend In 12) of the tailw re
brackets, then mstall them in the horizontaland
vertcal stabilizers as show n, w ith a bracketon
both sides of the surfaces. Use a 440 saew and

lock nuton each bracket.

48. Tnstalla 256 clevison the endsofthe 8) 256
threaded 1ods, then ns&a1l @) rods n them iddle
hole of the vertical braces.

49. M ark the length of the rods about%” pastthe
largesthole 1 the horizontalbraces, then trim .
Bend at 90 degrees, then nsertin the hole.

Secure w ith an L connector. A djustatthe clevis

end, butdon’tw arp the horizontal surface.

50. Ins@allthe ailbrace bracketusing the rear#6
screw . A ssem ble the other @) wilbrace w ires
the sam e as the top, then secure w ith the L
connectors.

51.

Locate the @) 4 x 20mm screw s for nsallation
ofthe cow 1. Q) are mund head screw s, ) are
flathead screw s.

52.

© 2002 LanirR € Page -8

Download from Www.Somanuals.com. All Manuals Search And Download.



anEr — 1 /37 Scale Laser 200 ARF - wstrucTDNS

53.

54.

55.

Place the fiberglass cow lon the fiise and fasten
w ith the 4mm screw s through the holes. The flat
head screw sgo 1 the top end of the cow 1.
M easure from the engine crank hole to the first
form ersurface w ith amiler. W rite down the
length.

Now m easure the length of yourm otorw ith the
m otorm ount nstalled, fiom the frontof the prop
backing plate to the rearof them ount. Subtract
%" from this length (forprop clearance of the

cow ]).

Subtractthe m otorm easurem ent from the cow 1
m easurem ent. Thisw illbe the disance the
firew allneeds to be fiom the firstfom er. Usea
milerand straightedge to m ake a 90 degree 1line
on the fuse sidesw here the firew all should be
nsalled.

56.

57.

58.

59.

G lue the firew all In the fuse atthem arksyou just
scribed. Use 30 m nute gpoxy and clam p In
place untdlcured.

Adjustthe length of the % ply low erso the
beveled edge iseven w ith the fiontof the

firew all.R em ove the covering from  the bottom
of the firew all form ers to allow glue to penetate,
and epoxy the plate mplace. Clamp mplace
untlcured.

r

W hen all is cured, cutthe fuse sides flush w ith
the firew all.

A djustthe length of the engine box doublers,
then glie n place w ith w hite glue orepoxy .
Clampuntilesst.

© 2002 LanierR £

Page -9

Download from Www.Somanuals.com. All Manuals Search And Download.



anEr — 1 /37 Scale Laser 200 ARF - wstrucTDNS

60. G lue the balsa triangle stock nplace w ith CA .
L

Useamlerto find the vertical centerof the
firew alland m ark a sgaight Ine.

61.

62. M akea secondm ark 18" to the right (while
Jooking atthe firew all from the fiont) of the
centerm ark, and m ake a second m ark, then draw
a line perpendicular to the first Iine.

63. M easure down from the top of the firew all2-
1/4"" andm ark a horizontallne.

68.

65. Drllthe holes for10

66. M easure the disance from the firew all to the

67.

64. Centeryourengine m ounton these lnes, then

maﬂcﬂqeho]esonﬂ'leﬁr_ewal

| bd .

32 bolts and tem porarily

m ountthe engme on the firew allw ih 10-32x

171 /4 bols, #10 w ashers, and blind nuts .
e —

frontof the prop back plate and com pare t© the
m easurem entyou calculated earlier. Y ou should
have am ininum of 18" clearance fiom the back
of the prop to the frontof the cow ling. I
needed, use som e scrap plyw ood spacers to
gpace the engine forw ard.

Nl

Place tw o #8 w ashers betw een the firew alland
enginem ounton both right side engine m ounting
bols (facing the firew all) to give the enghe right
thrust.

W hen the engine is aligned properly, nsallthe
10-32 nylon lock nuts n place mside the

© 2002 LanierR £

Page -10

Download from Www.Somanuals.com. All Manuals Search And Download.



mNEr — 1 /37 Scale Laser 200 ARF - NstRUCTDNS

firew all, behind the blind nuts.

69. Dl (5) 332" ho]esoneachs'd_eoefiraﬂal

70.

71.

through the fuise sidesabout1” deep. Pressa
w ood toothpick mto the hole, then cutoff flush
w ith som e w ire enips. A pply severaldropsof
thin CA on each toothpick.

M ark on the firew all the Jocation w here the
throttle control rod should pass through. D rill
them atked holew ith a 1"aim:raﬂ:dri]lbj1:

U sing your servo asa guide, ghie the two
hardw ood servo blocks to the fiise side using 30
m nute gpoxy . Cuta sm allpiece ofbalsa
trangle stock to fillet the servo rails and fasten
wihCA .

72. M ake sure yourcarburetorand throttle servo are

73.

74.

atlow position. R everse yourservo ifnecessary.
Thread the 256 clevison the 12" rod, then snap
the clevison the servo amm . isallan EZ
connectorin the hole on your catburetor
approxin ately the sam e length of the servo am .
Trm the throttle control rod t© approxin ate
length, then nsertthrough the hole in the EZ
connector. T Jhten the connectorencugh to test
the throw of the servo and adjustasneeded to
allow form axinum throw ,butnotbind the
servo. W hen satisfied, trin the controlrod t© %4”
pastthe EZ connector. Install the servo hom
screw . W hen everything is fit, then fiiel proof
the firew allw ith polurethane orthinned epoxy .

Testthe cow loverthe engine to seew ha
needstoberelieved. SHAVE THE
TOPCORNERSOF THE
FIREW ALL TO ELIM INATE
RUBBING ON COW L.

U sem asking tape to m ark the areas thatneed to
be rem oved forthe head of the engine to clear
the cow ], then test fit.

© 2002 LanierR £

Page -11

Download from Www.Somanuals.com. All Manuals Search And Download.



anEr — 1 /37 Scale Laser 200 ARF - wstrucTDNS

75. Y ouw illneed o relieve m ore of the cow 1,
depending on them uffleryou decide to use.

ﬁ

76. Insallthe landing gearon the bottom of the fuse
w ith the ncluded 4mm screw sand w ashers.

77 . Position the gear fairing on the gear, then glue in
placew ithgoop. Clamp 1 place untildry.

78. Locate the position of the axle hole In the wheel
pantsusing the 4” wheelasa guide.

79. M ark the size of the axle hole w ith the plyw ood
w heelpantplate, then drillw ith a drem el
grinding bit.

—

80. Centerthe w heelpantplate inside the pant, then
fasten w ith 30 m nute epoxy .

81. Secure the axle supportplate on the opposite
side, keeping the w heelpant level.

82. Pressthe 4-40 blind nut into the plate using a
an all clam p or large pliers.

© 2002 LanierR £

Page -12

Download from Www.Somanuals.com. All Manuals Search And Download.



anEr — 1 /37 Scale Laser 200 ARF - wstrucTDNS

83. Boltthe axle through the landing gearw ith the
axles poiting out. U se thread lock on the bolt.

84. Istallthe tp of the axle through the pant, then a
collar, the 4”w heeland collar, then slide the
assem bly all the w ay dow n the axle. T ghten the
w heel collar so that itdoesnotbind the w heel
agamstthe w heel.

86. Locate the fueltank and ram ove all the

com ponents forassem bly. Check the inside of
the tank forany dustorplastic shavings. B low
out ifneeded. Ifyou are going t use aglow
engine, you need to replace the stopperand lne
w ith silicone parts.

87. Bend them etal fuel tubes so the vent line fits

85. A lign each w heelpantto the fuse so thatitis into the button on the top, and the pidarp Ine i
levelw ith the thmust line and the reardoesnot angled tow ard the bottom justa few degrees,
drag the ground, and keep the pairequal. D rilla then insertin the fiel stopper. Msertthe clunk
1/8” hole in the landing gearto align w ith the 4- on the end of the silicone fuel tubing and cutto
40 blind nut, then install the boltand w asher. required length thatallow ittom ove freely atthe
USE LOCKTITE ON THISBOLT'! end of the tank . Insertthe nutand boltin the

stopper, then nstall the stopper n the tank and
tghten.
© 2002 LanirR € Page -13

Download from Www.Somanuals.com. All Manuals Search And Download.



anEr — 1 /37 Scale Laser 200 ARF - wstrucTDNS

. Secure the tank in the fuse w ith cable tes
through holes 1n the fiise floor.
89. Istallyourfilel line on the end of the tank lnes
to the m uffler pressure and carburetor fittings.
M ake sure to allow enough extia lne t© the
needle valve Iine to give access for filling .

)

90. Locate the holes forthe ccockpit screw s and

1Em ove any covering w ith a sharp knife.

SCrew S.

92. Trin the clearplastic canopy %" from the
scribed 1ne, then test fiton the fiselage. Trim if

needed.W ash the canopy outw ith coolw ater

and dish detergent, then dry w ith a papertow el.

93. Now isthe tim e to nsallany cockpitdetails,
such as dashboards orpilots NO T
INCLUDED). Secure them fim Iy in the cockpit

w ith epoxy.

94. Tnst@llthe canopy on the ﬁ.lse]ac_:ie w ith epaxyar
“goop” . Hold in place w ith tape untilcured.

95. W ith yourengine fully setup,now reins@allthe
cow ling and fasten n place w ith the cow 1

screw s. Insallyourprop and 4” spimer. W e
recom m end T Tum spIners.)

Foo =
96. Tem pomarily place yourbatery and receiver In
the fuse, then msallthew Ing. Y ouw antthe

plane to balance on the w ing tube center.

© 2002 LanierR £

Page -14

Download from Www.Somanuals.com. All Manuals Search And Download.



anEr — 1 /37 Scale Laser 200 ARF - wstrucTDNS

97. M ove yourbattery fororaftasnesded to achieve
abalance. Ifneeded, putthe battery In the
forw ard com partm ent, behind the firew all.

W hen the proper radio gearposition is found,
w 1ap the gearw ith foam and secure n place w ih
V elcro ormbberbands.

CONTROL THROW S

Rudder: Low rate-1-12" eachway
H gh rate -allyou can get

Ekvator: Low rate-1" eachway
H oh rate - allyou can get

Ailerons: Low rate- 12" eachway
H gh rate - allyou can get

PREFLIGHTNOTES
B efore the first flightyou should double check a faw
things to ensure a long life foryournew plane.

1. Balance the Laserw ith the fueltank em pty.

A djustasneeded foryourparticular flying sty'le,
butstartw ith the CG forw ard forthe firstfew
flights.

2. Check the conttol surface throw stw ice. Youm ay
w antto change them later; butuse the suggestions
asa starting point.

3. Break In the engne and testmun it. H ave itready
before you head to the field.

4. Range check the 1adio w ith the engine minning t©
m ake sure there are no ntemm itentradio
problem s.

D ouble check thatall the hardw are, nuts, bolts, and

hinges are tight.

INCLUDED M ATERIALS

W ood bag and firew all

Alm num w ing tube

Fiberglassw heelpants

© 2002 LanirR € Page -15

Download from Www.Somanuals.com. All Manuals Search And Download.



anEr — 1 /37 Scale Laser 200 ARF - wstrucTDNS

Cowl
2 4 x20mm round head screw s
2 4x20mm flathead screw
1 24 oz fuel tank
2 Lamenylon cable tes

Enghem ount

4  1032x1-1/2 cap screw
#10 w asher
1032 nylon lock nuts
12" 256 od
256 clevis
ez connector

B R R o

Landing gear
4 4 x22mm round head screw s
4mm w asher
4-40 blnd nuts
248 3/16 axe
4"wheel
4-40x 1/2 cap screw
#4 w asher
A lum Inum landing gear

P NDDNDNDNDDND D

Rudderand V ertical stalb

Cancpy
4 3x20mm flathead screw

HARDW ARE LIST

W ings
2 HD adjusteble conttolhom ADDITDNAL EQUIPM ENT NEEDED TO
2 2&7/8"4+40 threaded rods COM PLETE YOUR 15°LASER ARF

2 632X 1" cap screw

10 large hi nts Sen
€ nge poT 32-42 2 sookeR £ engine and m uffler
8  #4x1/2 cheetm etalscrew .
4 440 ) Gasfuellne
—Eevis M Ininum of4 chan.wadio setreq.wih (7) servos
30 m nute Z paxy

13 lagehingeponts M . ZapCA. G )
. Thin Zap CA foink)
4  lawge tstylehoms (ncluided)
Z ap a dap goop
12 4-40x3/4 cap screw .
1) r=dio foam
4-40 nylon lock nuts T Tum 4” soianer
10" 440 threaded rod &

512"4-40 threaded rod §§2v?'1p1 -
440 devis y1ep

W il B1o.Pi i
Solder s illiem sBro. Pilbtfigure

#6 x 3 /A" pan head screw

1-1/4 ailwheel

Ohio supersartailw heelbraket
18" wheel collars

@ilbrace brackets

18" 256 threaded one end rod
256 ckvis

nylon I connectors

2"3 /A" alum um phte w ith 5 holes,
#6 size In center, 3/32 n 4 comers
4-40 x 3 /A cap screw

6  4-40nylon lock nuts

NEFEENMNDOONDDNS

Y
N

= 00 0 00

[e))

© 2002 LanirR € Page -16

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

